
( 

( 

f� 
' 

t 
� 

( 

( 

( 

r 
' 

< 

( 

BELL SYSTEM PRACTICES 
Plant Series 

SECTION 573-120-800 
issue 1, September , 1965 

AT & TCo Standard 

2 8  a n d  3 5  MULTI-M AGN E T  N O N-T YPING R EP ERF OR AT OR ( LARP ) 

P AR T S  

Figure Contents Page 

1 Rear Plate and punch Block Assemblies 2 
2 Punch Front Plate 3 
3 Punch Bail Mechanism 4 
4 Verifier Contact Mechanism 5 
5 Verifier Contact Mechanism 6 
6 Verifier Contact Mechanism 7 
7 Verifier Contact Mechanism 8 
8 Code Selector Mechanism 9 
9 Rocker Bail Mechanism 10 

10 Main Shafts 11 
11 Main Plate 12 
12 Magnet Release Contact Mechanism 13 
13 Tape Feed-Out Mechanism 14 
14 Clutch Trip Mechanism 15 
15 Reperforator Main Frame (Miniaturized Unit) 16 
16 Code Selector Mechanism (Miniaturized) 17 
17 Auxi I iary Contact Assemblies 18 
18 178697 Modification Kit to add Power Backspace Mechanism 19 
19 178697 Modification Kit to add Power Backspace Mechanism 20 
20 194143 Code Magnet Selector Assembly 21 
21 Ge,:Jr Chart 22 

Numerica I Index 23 

NOTE: 
When ordering parts from this section1 
prefix each number with the letters TP. 

Description 
r----�---�-----

Gear Set 

Teletype Code 
-----�-- -----�� -��-

144993 

Bell System Code 
' 

·-------------------: 

28LB 

Prepared for American Telephone and Telegraph Company by Teletype Corporation 
©1957 and 1961 by Teletype Corporation. 

All rights reserved. 
Printed in U.S.A. Page 1 



SECTION 573-120-800 

164300 1560�24 -7002 151630 (1 14"Lt\ 

110743
1 -- �--:=.----::-; 91 151632 (3/8" g. 

151637 �o;--; � --

52893 110743 
@125011, l.. 

' '@""'@r
l156046 (11/16" Tap,;)T e) 

l � \ 
� '\ @ .. - l'-___ w 

225 (7/8"and 1 ap 

/0', 53799 -�- 17,<;\ " 
-- 170 

.... � 1 
� 

' ' ' f 
64 

@- .. _ - -- , ' 164300h� - , 
' (Ref. 1590 

(R f 1 59063 
' " � • 

See Hg • 41 
2893 

'· 

•• • • • 

15 

See Fig. 4) 
52 � :'/ � 

J I}) 

_ _ /_ 110743 

I 

(Ref. 1596
1) l' !/ ' (}) t 

.. --- I 

159560"' See Fig. 1 ��@� �),���� �� � � -� �� f �:J:�-�L ____ @ � 

156015 ' 3598 ' k . I . , , 
f, �\ "' : ::::�

19

�: • 2191 �-..;, S?::"' � ® \ 51722 (Ref. 156028 7002 
2191y,:.: �'-

!56173 "'-, 0> 
1 

5., p;9, 4) 
"-

(? - ., _ e?'PZ 156069 
Sl630(5/16" ls-I 

(1/2" La-11) 110743-------- _@ I / �"-<DJ70246 I ' ' 
01799�::--' 

'i ���:�� fio,olo>od) IJiiiJj;,, ,_,/ / -.a(\)l?02@
, 
�

1
151632 (3/8" Lg.) �;�:�; (�3/8 " L�)

!s
3799 

125011
� "" � 

Jf) I 0179948�� 

� 

3'99 � ., 

� ' ' 

/ ' ' 

9 ,. 
63

. 

(j; 7 179947 IQ"' � / 
" "'®) CZl@ 

®1561 
PC � 

1 � / 
'\ 

� �;;;-(1)170247 I , ' 
0125011 

. �with 

j 
nits equ•pp 

ted 
(1) PeoolloC 1'1�01 me pow""'"" 

0179952 

unch pins 
. ped With r-;-,�eculiar to units eq

�:ring retracted 
'61 

• that are ounch OJns 
't equipped to 

. 
I' to unJ s 

L I) 
@Pecu 1ar 

(S-1/2 eve , . h dge of tape 
k Assemol1 es 

. 

note e 
h Bloc 

bl1es 
f ChaC:Iess Punc 

h Block Assem 
T e Guide 

(j) Po rl o
fF II I Pe,loroled Poe\, l lo oro•lde o op 

11 (j) 119648 

® Pml oi
l 
;4992 Mod lfl wl•;;, o� Po rt• 

Nol Port ofPo
_
oo 

a(' 

@Part o
f 179945 Chad B�ox 

172993YBiockAssembl,es � 
0 Part 0 

I) ®151073 6012 (5 Leve 

I / 
' 

®15 & 7 L .. el) ®110743 A>' 

' 

® 164307 (6 
I) '-,1�;:;> U" 1,;1> 

, , , , (j) 156104 ' 

51152 

® 170215 (8 Leve 

� '-® 151152 
: '' ' ', .,j 

"'J"l .,f'0 1 

199506 
• ' · ' • ®110743 

: 

.L..J 0110743 

� 
. . . 172984 : 

.. ·· I 
(Ref. 156028 

- �- 'lJ .,® 
®151893 

.
-- "®15601;./Seefl9. 2) 

. · · .Q --- 1 �c? 

·-----;,_..,_,=>'<' 

-· �  
/@194993 • •• <1,110743 

' r.� �52893 ood
) 

. - - - - -- / 

�:· 43SeeAbove 

/ II 0743 152893 
156172 f.. .. - II O? 

of Pooch 

--I, . I 1 

� {NolPml . 
) 

f 7 ...... ., � 

� <'>. 63 k Assemblies 

'" � 

· ---
-

550 Sloe 

L:.. 
(j) 153267 }le��� .,

, 
,, 0156106 

................. � ded 
- - · 

. 1 ;, reoommeo 

" 

bly processes, 1 
d t determine 

· 0153267 

· 1 assem 
tacte 0 

1 ) 

Due to spec•aC oration be .con 
"ble on this 

d Pins (Cha:l ess 

T I t�oe orp ·' " I"'"' 

R I rode 

I hoi " eol m ref"' 
b ly. 

. 
'ICSprl og " 

· f orl "P ooem 
h Block A> 10m 

kA110mbl '"'"' 

:10:�:ti�o�n o;f�th;
e
��
Pu

P,

n

�

c

�Re����· �(�F�ul�ly� P:erforated) 1 Punch Bloc 
1 

4819_5_1/2 Level 

led Poo< 
· 

@16 
1 

. with Power Retrac 

1 159656-5 Leve 

- _, -kA,.embl '" 
I 

. 

Punch Bloc 
162994-5 Leve 
162993-6 Level 
162992-7 Level 
17021 0-8 Leve I 

FIGU R E  1 .  REAR PLATE AND PUNCi BLO CK ASSEMBLI ES 

Page 2 

') 

·'} 

''< ···)_· 

:> 

,,) 

) 

j 



( 

( 

( 

( 

( 

( 

� 

ISS 1, SECTION 573-120-800 

5�3 
1�8� 

. 

/ 
� 110743 )' 156040 (11/16" Tape) 

- 119652 (Ref.156024 � �.. 
170217(7/8"and1"Tape) 

1560� (11/16" Tape) 

// 
See Fig. 1) ------ 1®---- .. , 

@ 
------ ,. @. \ 

�164259(1" To e) 119652 
( �:. / �----� 

7; ' 164260 (7/8" �ape) � .. <�..! G' / 
I 

..;::; 164261 (11/16"T 
,,.. ! 

itj - _ 
J._ 156061 

opo) � 164511 (Cl
,
-, 

_ 
_ ,: - � 

-
---

----
�� / � 

: _____ 1��457'! : 

\ -- - A � - ""' I 

156047 
- �-� -" ill" I· I 

-- - I 

0 ,- IQ: - I 
-

119648 -- . / � 
' '- -.1 

@! ,k I I - - - 2191 

156052 -� ""' . :,:-0 -- ®-/' /
151630 

� 15 
I : 164515(C) 1 "@ 

� 
6062 

' 7002 

/ GCJ . . : : • _ 

2191 

/, � 
I I I - I 

156055 (11/16" C) 93356 156044 (C)p� 
: : : 

----
. /151416 

170788 (11/16" FP) 
170219 (FP 

- , ' ' ' I1J ,.,( 

170244 (7 /8" and 1" FP) 
(Ref. 161109 h.. I 

156090 (C) : : : \:!!! 

and 156016 

170241 (FP) 1 1 1 7002 

. I 
17£\ I ' I ,- -- I 1036 

�ee Fig . 3) 
I 1 

1 : \ 2191 

7 @! - -
/@L ' , (,""'' ,,;., -�' : .. , ___ , @ @ � I ((f(ruri?;, I 

I 

:56008 (11/16" C) 156019 
- -- - "'-� 1��7� (11/16" FP) 119647 16110l7---

(7 /8" and 1" FP) / 
-

16�51 (7/8" and 1" FP @ GJ--156577 156054 

wrth Power Backspace) @--
/ ;---

1;9649 __ ,;,1 ----

\ 

�--
' \ \ -

� I I 
! \ 

154698. --n-� 156050 

/ 51630 41382 --1 � 91120 

� _.......--2191 i,,,, .· 

�
(Ref. �56024 

@_ __ \.��"", .,.� See Frg. 1) 

-. -- - \, ,;. , ...... ···"-'::.};,.�:/ 
-� ... rp.,( 

156042 

(C) Chadless Tape 
(FP) Fully Perforated Tape 

, _ _ ,.,. ----- I -�-
I 
l. 

-...J 

FIGURE 2. PUNCH FRONT PLAT E 

I t_ 

2191 

:------ I /. 3598 

: @® 
I I --J 

156045 (11/16" Tape) 
170218 (7/8" and 1" Tape) 

@j/ {if. -- 90791 

� 160948 
170216 (7/8" and 1" Tape) 
156028 (11/16" Tape) 

---@@ ®- 161139 
7ob2 \2191 

I 151630 
--�- &;) 

/ 
- w � 

Page 3 



SECTION 573-120-800 

Page 4 

128357 119650 \156162 I \ 156093 

119652 @ I @ l 156058 

3598 \ 71437 @@ : I 194162 

1 /219> .. ;, lfil . 1 /
150923 /�-t?-o : ··.. . 

. I 15606<1 

� 61 .· ( ;� fol @ // () () � a 
"" "' • ' . . l."l • 

• � 

· 1 • ' ! 161108 .. •· / 
. (j 

i'''· _156024 ____...., •• .) I /119652 
.• ,r., ·././ -� 

'' ''"' 1) 
("'®� 151222/ij!J�@J •• �/ 

-� 119652 11@ ./ 

161109(C))� 

151222 .. 

156067 164309(FP)r 
,.._..__ 1 � � - -- /119652 /// 7002 

172983 
\ � .. - �� @ ; :J T5?3 

� �/ \ - - -J/1 -� . /' ) '@,� 
�/ 156009 156 /flk�// //.// 

� 156103 °95 / D · ! / 2191 

I I � 
152893 Olf 

/ r· • •. @ j 
-td \ 

156094 I c;; ._, - () � 

110743 /� r ra. i i IS(;J.f 1 @@ 

156017 ' l!o/ • • : 
.&;) 

' 1 
1
5162

·

9

·_· 

· _ 
r&� '71 -- ! 1 �. l I 125015 3�98 

i \ � 156043 �- _,¢,;) 2191 

153839 � : "'· . ! 
··.. 110743 � � 

\ . --- if ';,;·''<. . I 156169 
-� \ 151073 \ @ 

0 
' ! ''' � · · 

• 

@ @, �i.;� }T'/.f§.----=----�t
:�: i / (}),-@ J . 152634 

I 

� \ ' .w.
· 

. . ' 

(?.;) 1 

l1iT 2191 
8330 \;�'!!· • 

: 156077 � IJQ;" 51416 

\ i 90361�@ 156165 

� ( l. ill Ref, 156024 ---- � /156051 
SeeFi 1) 

--- • 

g, 
-�-

110743 
156884 11 

� 

���) �hod
l,>fopo 

70211 !,./,.:'" ;o
po) 1645 / -Q[o/ / /156013 

ully Perforated T 

an 1" Tape) 
13 @ � 

opo 

'-" 

FIGURE 3, PUNCH BAIL MECHANISM 

') 

') 

�, 

') 

_) 

._.). •
· ·>, 

wJ 



( 

( 

·. 

( 

( 

( 

( 

{ 

IS S 1, SECTION 573-120-800 

153839 ______ , 
2191 � 153577 ® . --- I 8330 -� .,., 1 -/lin t 159059- Jl:0,'-:;-1�5� ��/ 156515 "" //

�- 0 // 

151637 --f 

I @J�G .,/ /�-- .... / 

1(]1'/)l,._•, / 
/ I 

,t,::;l t�) // ra·---- 151629 � ,  � � / / ' 
151630 119652 ��/ 159058 ! \ 2191 // //�-- -- -----� ! I / / � I &� / / : �&-,<.::: � // 150991 159051 150991 : "- ��- --/ /' I I 

1S9063 -ra - -@- _ � 
: 

153577 
@ f c:! ! - �-- i 3598/@ ___ 0- -- 119651 � YG 2191 

// � 

:------- 0 \ .# -- 159049 
�I �1 li".'" tii) ��r t(;v / 1159050 I \ I // /; : '. -----CD159064-

/
/ 156019 i ®, : 

/ 

' I 
Q_ '2191 I 

// � : � : ! � a ---- ! "'---151739 i 
119653 

I ---._._ I I I (§V -----� : 
2191 

/
3598 

0-/. ___ _\ : I 11 � 159057 : : I I : / : : 1�019 : : 119650 �� L.____ : I : 119651 1�019 i / // - ---+----@· 
·@® 

I / ._, 1 0, a � I I / ' I 
I : (jJ. // / I v·"' l _ _ @-@ ;}.__ ____ --

0 
./ 

//
/ 2191 3598 i !-(@ a v119651 f -----@L __ 

-159053 �- ��, ___ \ \ i i \ � I 
--- (:h 159046- ----�----@ ff.OI : : / --- \1,!;1 I I \ / 

-------- 1 : 1 �019 159050 // / (J __ 
--;-J 

150923 119653 /
/
/ 159041 // -:;t1Y�� j 

<�_// 119653 / 150923 

CD Peculiar to units equipped with contacts to verify six characters 
after perforation. See Figure 7 for parts peculiar to units with 
contacts to verify one charader after perforation. 

FIGURE 4. VERIFIER CO NTACT ME CHANISM 

Page 5 



SECTION 573-120-800 

Page 6 

'i --151073 
-- 110743 @ 

®........._ 155781 
I ........._ 125011 

9039 159040\119649\ n .. �'" 1 110743 

15 

\ 0 
I 

I 151073 

r---
� --

! ! - -� > - @ 8 ..: 'f --151637 _, <Ill ' -� 
110743 

� @_ i �------0155779 ® -
: 

--125011 

I 

@ 

I 
�---- -

I 

--- I 
<> 

I --- ---
I 

159074 ----,, 0 � � 
- -- - ----: y <DI59055 - i /' � <DI5960\I 

""" fl
l 
: 

0 0 

<D 159062 --------""' 119649 ! � CD1lo743 CDI51737 

r-----

: 
CDI25011 / � 

----- --- - --- : I 
CDI25011 --

--:-____ _ 
_ 

CD110743 --@ 

i -- - --@ j 9 - -® 

"' ' 
"" 

0359 

151637-- I!J i 
I 110743-� : : I 

I 6 �I --CDI59052 � · ----+-.. I �.# �------
/"" l!i- --

- - - - ---- - --- -. I --- ---- -- ----- � : CD151152 
:�/' ,, r/ : 110743 - , 

\ <;: • "'� 
9058 

� �I � (j)159054 ,�,_ .... ","---
_
�- �(}! 

(Ref. 15 

""- I /; l 

See Fig. 4) / "'-.,_ "-......._159272 \ . .-··\ ' 159272 

(R f 159064 

159070 --
' 

" -
I 

/,-
/ '---------<D l59060 

See Ho - 4 -�--- " (Ref. 159057 
See Fig. 4) 

-�.,, 
lo �My ,;, ohoro�le 

/ 
- d wilh �olod• 

I' 'lo """ .-lh 

/ 
. units equippe 

f r parts pecu .a 
(j)Peculoar to 

. See Figure 7 
° erforation. 

fter perforato�n. 
character after p 

a 
tacts to ven fy one con 

FIGUR E 5. VERIFIER CONTACT ME CHANISM 

) 

'•) 

�, 

') 

,) 

) 

,) 



( 

( 

•. 

( 

( 

( 

( 

( 

ISS 1, SECTION 573-120-800 

-"·�· ·� 
- 159264 { :::::7 

110743 � � 
151732 �) i 

�� 
: 

0159079 i 
w< [®159099 

I 193�90 I : 159� 193791 

,®;;�97 Jr0��::�, /r // �r�(,, r7�;t 

159094 159078 

// 
155725 / 

/ � 
/ 

� / 

/ I 

/ 
/ /------ ,/ � 

/ 
�- . -

---
-�/ 

7002 

<D Peculiar to units equipped with contacts to verify six characters 
after perforation. See Figure 7 for ports peculiar to units with 
contacts to verify one character after perforation. 

0 Early Design 

FIGURE 6. VERIFIER CONTACT ME CHANISM 

Page 7 



SECTION 573-120-800 

Page 8 

(�� 
\'H."� 

(,t) 
(Ref. 155781 � r • � -:·-�..;-. r � 

See F1g. 5) ""'""-�,,J>> £<�>' �D 
I 
I 

�----161497 

I 
I 
I 

(� 
i'{{J 

(i}) 
'j 
I ---J 

161495 � � 

� /161652 
161496, 

-------
: 125011 

"�-- I 152893 --- - -
_I! 

I e/ 01/) -
-@ ��1111Jf!j 

(Ref. 155783 
(Ref • . 155782 � ·-,>--, r- Q /See Fig . 6) Soo F ' ' . 6) .' • '-� ' -- '�·""''' � (.'"!:.:.-:__ -

---- -/ ··�··;· ········��� 
IP -- , ',-::,-it;,.' 

�-
1 
I 
I 

See Fig. 4) /' , - : 
(Ref. 159057 

;$ 
I 

1/) • --�,, Ill@ ........ ,,, ___ 'i(\1 ' 

\ '·'G�, 

151637 

\ 

• / -.,'ti) I 
// // /���b- ! 

: "-;::';?::7·/' //
/
/'' �f /---f-- (Ref. 159046 

11��()fJ1'{:;;. 4;<', // --,�fi��-t- / 1 See Fig. 4) ... }.�-.... -��.. �1.1,·1 ,�... / �\,_� -_.-,L- I .(ji .. ;:,;d)-.._,_./ '-/ ---...1 

Note: A II parts shown on this page are pecu I i ar 
to units equipped with contacts to verify 
one character after perforation. 

FIGUR E 7. VERIFIER CO NTAC T ME CHANISM 

151637 

') 

r) 

,• 

) 

�) 

'4) 

�, 
·ill 

� 



( 

( 
. . 

( 

( 

( 

( 

( 

ISS I, SECTION 573-120-800 

/
159007 

/ 159007 
� 0159003 

//1590<)8 
/���1 

.

59006 cy � �- (])3128 

/), 
� ��(1)1 59003 

9 @ 0
------(1)70885 

r. 

Q '.lJ ------(1) 3128 

@ 255M 

�(1)150003 
° @ ------(1)70885 

�/ 

__.--- <D 312S 

@ , 
' '"" :--

� 
(>-., - 255M \ ' --- �"' 

"' . ------(1)70885 
'tV 

1 ', • 9 2191 

@qv" .. 
- ___.255M 

159091\ r··,.. �9 0 � 1
59017 m ! �- •• . . • 9 @�51630 

' ------
' ', ' 

21 � • • 'II! 

159o91 ,.,, 0 , ____-159017 �· 1 -. __ : 1• • @----::::;,,� ' /% _9----® 
\: ',, �"' ./ 2191 """_.., � "f{ffi 12 

o0.Jt Ofi!lr\ �t!f='--),-& I 

1 '• 
/"' , , 

• • ' 5011 � '* ..... 

mi � ··< . 
9 @ 'l'll

/151630 A .,. _0y- - - : -0 ,107,. / 1 ,51722 � : 
159010 

125011-� � "' 125011 /I A \ � � ------- 151152/ 

2191 

: ""' .;:p--g.� 110743 /; 1517224� 
159065 

®'1" ..,.. - -

110743/-t �- k� ---- 151152/ 
2191 

\ 

I 
� 159065 

151152 
151722 � 

151632 

2191 (Ref • 158935 
SeeFig.13) 

159019 159014 
2191 "' I 159015 \ .. � �--/ 151632
\ CQ: =- �·.:.� .. 

� 
--� fA\- - ·-ljg!l) "' ----(lJP" �-- - �·" --

::.-
-

-- -
_.,.. -- - ---- - --- -�.. - -� --

156536 -�- (!)- ---- --- J�' -1.> --
1 -----,:;.---i::J 0- � - '•,, 

.@--- / � -- ' ',, 
�-- \ 

,---- �:..:!__ 2191 >-" ' ®-'"' -11o743 

�J I �-------159o2o --®--�� 3598 -�---- """159012 
3598 f ®"� \ o743 2191 

"156536 159090 

I 
87401 

_ 153839 I 
3598 

( ' -: 
_

_ .,_: ,_.)�---· __ -.·_ .. · ·· ... 
_

_ ,
,. I I ,;'{ ('\ 

\ I, :rt, )\' ,,;[ 
-�-@ \ \Y iii ·. __ · · .. . ' -� 
, "---- r� - �-. ··

'
I , - � 

-���>J(, ·' \<! -�\ 
- r---i 1,�, 

2191 156472 

G) No Longer Required With Redesigned Magnet Coil 

FIGURE 8. CODE S ELEC TOR MECHANISM 

Page 9 



SECTION 573-120-800 

Page 10 

15161 
r 

3598-@ �-@. 

2191 ------�-® �-

159411� --J 

I "-: 
---G;;;Je�- ' . I 

f1�,,. ' 

I 
"'·'•· -

! I 
l_ 151,994 

158941 

159411/ 

156987 

- --

9 156988 15698 / 
156,'90 �\ i56998 

(@�� (o)/ 

-� � ,/90573 

: ;--- --151362 
I ' -

@119655 ---- 151632 

r ([D- -----���39 ®119654 

fA\ / � 
I I ' �

-

= -- #11 
@c:-2191 

: : 
� - , 

�" ' 

' ' I '1'J V ' 

@�-@{]. , --- 15"45 : i I '""""' 

I 1!!1 
i:l : : 159341 

: 

-

I l 

L 

I --
<'' II I ·--

194146 - --

(!)151246 
- ' li I - - 'O

'[g 

110743\ 15r17 

:- @� 

- ��'' I I 
-

@151246 
:J : i ' ---

, __ 

I' I 
-

-

156366CD156465 
rt- � 

.. 
·'
·
. 1 

,.._-. · 

. . 
---- Q --

I 
V f ''l l I' ,,..._'\. I 

I I I .... ''"'"' I 

� 

� � ··· · ,_ .._, ' 
I I I I 

·
! (/" •..• 1 - - : 0 ' 

) I I I' ' I ' .. ' t, --J 
' 

/� 
.. , �- _ i : �· ' ::::::__ 

194147 

/// f r'..... , J �-·-·-,, i'',· • r 
(Ref. 158935 

/ 

--J 
1 \ � , ' · . See · 

''"' l_ 
/" ' ·• .r 

151442 

151630- -/ " "' 

159625- ' -1 I':J -- ,· \, - -@...------ -

I 

-
21911 

-" .
. 

� 
__
_ 

.... ,.""'·. ·•·· • / 
F1g.l3) 

I 

�- � ... ;r:·: r;L_ --- 152441 

� 

' 

.. 
- - • -"-------- 2669 

_,__ 

' - "' 

@fiii __ ,,t;f"''• 

·-�- 2191 
-@--12523 

7002/" - -;�.'<'-' ·-·- (Rf 

7002 

1 
r 156403 

151442-lf 
2191-® 

l. 

·, -"'"' 

e • to Page 22 
r-..c:;i "" " - f ito·'- - or Gear Chart) 

-

,....-151690 
I -1· 

I 
I 
t--

- - � 

,'/ 162248 

r--�> ;?'':---�]_ 

� @�@ 
w--e �""' ""'- 21;1

· 

151442 

l;r 110743 
152893 

Early Design 

CD Used on Early Design Units 
®Peculiar to Units Equipped with Verifing Contacts 
@Peculiar to Keyboard Mounted Reperforator 

FIGURE 9. ROCKE R BAIL MECHANISM 

., __ · '·',,, 

') 

'} 

') 

) 

) 

... ) .. ' .. 



( 

( 

( 

( 

( 

( 

( 

ISS 11 SECTION 573-120-800 

1--
I 
I 
I 

119656
160842 56132 I I 11 

156155, \ 156137 @ @ @ � I ) '" ,. /"" 
160949 � @ � rn,., _ _ �- 151632 

II� 160949 �':1 ·· ! 15439S-__ __ \ . � ' : 

"- - - --- - "' 
1256 - · ' 

'--- -

- ""' 2191 -----Tl - - - - -
• 

: 

: �-� 
- "" 

. - ··. - .. ··. .. .. ! 

�\���/ 
{�� (b ,I 160579 

-
- - --- " 

I � 
/ : �c ----

CD173203 

�----_r--__ 

3340 r--_ � 
' 

17 
' ' - --
: c 

r -----

,I,) I 

--

I - - - - _, I 
0582 158940 16 

162967 
164804 

I � � 160579 173806 : 
; - - -�. � rD·· 

- ' ! . (!?•' / / : u ' 1. - --.. _ _ ,.. \ 
173807-: �/ \' I .�. �- -L"'Ifo� __ J I 158 � � � , o>-_ I 173807 16 

' 

-------- 0582 
I 

-----� 

' 

158177\ ------ -- - - -- -110743 - ------/ -158186 151737 ---- -- -- - - -

, 
:----- -� � I 110743 

- - ----- - -

, , � I 42823 
-: ® 150014 ---

- _, 

L_______ _ 

@lzD / 
/' 150841 

t - . 

@(ij ,.. 
15Jn?J �)� � 1(J & / ""73 

/� llf I {) 0 l 158182-
• 1 50029 v� 

----

151736 l � 0 (f " 
150043� 

' -------- ---

I/ � / 1500;)4 150830 / � \ 150027 
' 150044 --

150241 
CD Part of 173339 Modification Kit to provide 

new shaft and bearing for Early Design Units. 

@�150040 . @1 �����00 
CD2191 ��� \ \ 

FIGURE 1 0. MAIN SHAFTS 

CD70314 CD151630 

page 11 



SECTION 573-120-800 

150241 151693 i :-----
156165 

544 
156474 ' 2191 I ' (162926 (FP) 159 

�153839 \ ,--:
___ //1..159032 (C) \ � 91 153839 ' - ----- - - � 

, ___ , 
- / 

• 
' 

• 

«r- , .,__ 

�/ 

v . 191 / " () 
v. --

.. 
355 150356 2 " '1f 

0 -- • - - - --

8330-® 15\ \ v 8330 /'� '-,, 
,-- � ' 

A--(@L __ r��- -� 15162�,:,;, \ &-,_@ ___ • • 2191 \,630 a;' ($! / £E/ \ �®: \ 151688 /I /i- : - -�" I 31636 151631 2191 7002: : 

160581 I \ foJ 36318 � 
: i "-J 15«J25 {C)

) 

45815 (({�, 0@-�-� 

150923 ' 

' ' 

93356 

153839 ! i 
Ll6<1805 {FP 

162944 II\ 2191 /\ 
l i 

-<D 
8330

1/ t/'191 ! i ;::'
; ,:�8;: /�';', 

\ ® .. 156165 ' �-- ""'! _.,., ,-. 

1 @ 8330-s 74547 j : ---- -- -- f! : _ _; 15:33 =� ,� @ j 2d ::; 151629 7 4536 (j) 1 62960 (j) 1 62961 - f (j) 162964 \ h 
\ i (j)162961 r -@ ® fiL ./\ I I �({@ � � (j)7\722 "l J (/)dh. --I \ lf� I IW- --., : �"' 161,., <D 16430() ; I (j) 162962 

I 

119652 : 

: 
" \ ' 159004 159018 

""'" ' - ))\ I /I I --- I � : 
a_ii\L@® ® . / , 

/ 
/ 

Lit 152441 151606 I 

I B : .} @ .}@ IG-e.IL� I 2191 

% �. ' I , ;;;w�l@ . (fj I I 
�9 \ I 159004 159005 ' w®-��-® 16067 

I . 

I 
'"" 382 159"'' , 

I 

Page 12 

159652 151632 

' 0 --0�,.. ____ N o;�� \ ; \ (j) 151722 
CD194131 CD2191 

(C) Chadless Tape 
(FP) Fully Perforated Tape 

L 
I 7002 

-�- @ @/1111@1 1 71259 
3598 

159011 

159004 \ 10743 125011 152893 1 \ 110743 139752 

----�
\ 

� 

�--@--flU@ '-
-

� \ 
(j) 160087 

FIGURE 1 1. MAIN PLATE 

(j)Peculiar to Miniaturized Apparatus 
®Part of 164821 Cable Assembly 

#) 
) 

') 

) 

) 

J 
J 



( 

( 

( 

( 

( 

( 

( 

153631-{1 
155751-!J 

(])Pee f' 
®Pee 

u �ar to 159089 

151733 
uhar to 162921 

110743 � 
41732 � � 
41733� � 

<D 81726 ............._ ©J' 

41733 
159026------- �� 

84892 :0::::::::::::: -w�� � 
179808 :::--- ��0 � 

(])81726---- ��� � 41733 
1;1 .. .'"" " " 

. . ----

76246 16\.�� 
®7472B 

<D159251 
£� �"""' ,,'' 

ISS I, SECTION 573-120-800 

159089 
162921 

(Ref. 15647 4 
See Fig. II) � ., �---

�,�- i�-�--���� /�;;�, __ ,__ _ _, �� i::::�� 

�/ \ 121244 
1�9� / 

-

""" 21•1 (l) J I 
f 

119�51
159256 

151631 

FIGUR E 12. MAGNET RELEASE CONTAC T ME CHAN I SM 

Page 13 



SECTION 573-120-800 

Page 14 

-119649 � 
151737 ! /--158758 I ' 

e 
76806/ 

1/ 
)' 

1-----158753 151630 

;/ ---- ®i- 2191 125011� ---i 
,@_151610 I 

/ 
110743 

i /� 151630 �� ' 158757 /fi!!j 2191 152893/ l ��y /
/
// l.. «;;) .,/ / 158760-,_� 

_ 
� ---�/ e-190M 

110743
------'@ ___ UJ - - -f/7 

I )I 
125on 

, I ... 
I 

J � ; 

FIGURE 1 3. TAPE FEED-OUT ME CHANISM 

I L___ l $ ----J a '-.....2191 
� ............. 151632 

®--2438 
&-1028 

'') 

, 

') 

) 

,) 

,,) 

,,J 



( 

( 

( " 

( 

( 

( 

( 

ISS 1 I SECTION 573-120-800 

..

..

..

........
..
....
.....
.....
.... 

.... 

/ ,� �::�� ' 

r<:�.-;;:: _-:::::::::
:/ ...... /

---

(j)162850�-----�� �/.J . (j)151631 

b__ 
\ @-__ � ' �- 'I ,.••" 

' � :� :: ..... ·· 
'\:." ..

. 

•) �· � 

(REF. 15876J 
j "'<..··'"-- � 

/ r-f!$- � (j) 85976 
// J ;:)_ / / (j) 2191 � 

-

- _,. 

-

��91��� 
<D151610l 

631/ (j) 151 -- -- •(@)- fl--� 
(j) 2191<151630_j 

7002�159022 

151630�9
\ \ \ 

151610 ·� \ 

��-� 

151737\ 

110743 -® 119649 -----� �' 
/

76806 

151630 
2191 -@1/�-

151632--�\ 
-'"' 158758 --�- ! ' 

2191 
� 110-� -0-

7002-::::::---� � -- � 

�--162929 
� 

e;,@)� // --
/ 

121243/, 
// 

<.. _____ /,,>
' 

/"-::��-./'

/ 

I 

4.i () I 

I , 158753 -� 110743 152893 1\lR I I I 

� 

\IP-
1 I 2191 112091 �---J 12.."011' @ I \ I @ � t:!?J i I 

\ 
'-- / )31!1' .......___ 158760 

I J!ll:" II -,_' @ 
: ' 

\ 
I I @� n ' '1)€'J ----110743 �, I A . t--lll1 "" 

�I 151632 : l�.:··§-�9/::: � 
� 125011 f' ,-� . . ··1". -- _· _··. 

. 
k' 

ll/� 
I fftL� / /  

� �-- •. II 1 • 11:/ rr. 158754 <c..-'1'"' .fiJ 
u 

151626� 
.• ,,_,_, 

(Ref • 158935 
See Fig. 13) 

(j) Peculiar to Miniaturized Apparatus 

1 1 
@

--121125 
�' i �»-<D102� S I' d W'th _Q '- 2 1 91 I ' Upp 1e I 

/� : ff-'-<D-2438 (j) 259M Only 
151632/ � I e " � : ""' 

: I �(j)259M 
I / 252M (Solder 
i I Type Terminal) I I L----J 

FIGURE 14. CLUTCH TRIP MECHANI SM 

Page 15 



SECTION 573-120-800 t�/::� 
- ,' ! '� 

·. / �� G[). '·� --. . .. 

�------178711** 

...., <9 ,, I '>\': 

(i', GY:�·�I 

jlJ 

�307093 

@ \51631 
\7002 

Page 16 

� !'5I -125011 

<f.Y-- � ' -- . ------110743 

/ 
< 

.-- /(Ref • Punch Block) 

_ ... , ,' 

·152893 

110743 i ,-

\ 
.

. '--:-Y �-'\ 

r'-

£'1.9@@t . i -- ../ 

� '/� 

/ 

/ .:::. __ 
/ 

/ 

I I ! 125011 

152893 / / Q) 98726 .rf� 

-� 
125011 I"' 

'•"'' . 

, ' II 0743 ' ,., 
151724 

I 
' / / \ �;y-/ J l£ 151626----- l( �� 161239 -rg,® 

164303 
J'r �Q)�l 15381 �� �-152893 

,193\1 
) 

lJ #�/ 151572 

� · ···· 

-- � 

.
1 

. 

1 / �rQ)I61238 151229 ··-

, I / 

---� 

: v 

I 

c-ro ' .
' . i•.,c . ' 

• .  J 
,/, 1/ P' � / ![) 

/� \ '\ 142953 
I 2191 

151657 

I 
&> 

)�, 
'- 2191 

(Rt� F �>
P\
�

1 

�� L � )�/��� �ll� :: 0 1 / ::::(i ,, ��.L I 
\ r ( /�-'�'�'/ ;>, 
� -· /� � \\•)} I l'J- -.: ., I 

@! "-._ 151631 I 
@-......... 2191 I 

0 
\ 
155753 

ru;"'-.. 125015 I I 1!J --- I I 
151630 

- -- -1 
I 

7002 
, ___ _ J 

J / 156184 -�., '@� --tfJ-& � I 'oo"'/ !"' REPERFORATOR FRAME FOR BASE MOUNTING J ' "@ 170199 2191 151722 
2191 

f193854C obleAss embly Q) Porto 
(.

-
_
.

_ 

,_ - -
l'l�l)t. 

' i i 

15�93 N����, 
\�!J (#/!{ly- 110743 

98726 

: ��. _ ... 

74014 -w 
3639 -- @ 
3438

---@) 
I 

151

·

6�
· 

. 

' •  1

.

61526 

. . . 
· 155754 �108:_) 64806 � rV'>/. 161238 ��� � �/ f?';l!'P ·..c:;u ��-� b - - - ., 

'<Z/ ' !1 • -
6> / ��Y - . . _ _. Q � 2191 ".. - "" • 

I 
'-

152441 

I 45815 

- '-®&� I £_' :_: - ' - 155753- - - "'1 0-

, ,�<
�- J�

:g� 
1516:10 

151606 

194161 

REPERFORATOR FRAME FOR KEYBOARD MOUNTING 

(R :

�

fr·· ·�· \:1 
I ,. � t · 

/1 I () C\-:-' I \'\ n: ... ,., �' l v. #/ v ' ,.;<:l :l '7' lt/,()11) '; ...... � \�/ li OY ��- / 1 \\ L<,i � ''- I 
lr'-...._ 151631 1 � 

I /ru;�-.........125015 : I 2191 1-- _ 1 I - - -
I 

I 1---
-
- -.J 

/' "@&� / / I \ 170199 7002 2191 
151722 

FIGURE 1 5. REPERFO RATO R M A IN FRAME (MINI ATURIZED U NIT) 

., 

., 

() 

) 

) �>,.,; 

j 

¥) 



( 

( 

., 
( 

( 

( 

( 

\. 

ISS 1, SECTION 573-120-800 

151152 -- v) -_,,.;_;;o .. 151152
� 

151630 125011 
-....... '\ 151630 

'"'/ 162933 
'.A \ I (j)\ 

110743 - c,;, 2191-{'1 125011 -.� :� I 7002 • 
("'. @ /"\.'\ 110743 

j �· / � \ -2191 ----------� / :"'JA.J \ 7002 \ - ','��J � I . -� /_... r;::> :.:0·' "�-- �-=--� §Pl \.')1 
� �-.J- <:0 \ 

. -�� 156501 f..::\\ :_;\. 
/\a 

/ df/ 

�- ----- .) (�:; \, ,) u\ \: 194177 156501 \ 

255M � ;y;Y CD 70885 / �\_ .. ,;.;9 
CD 3128 �\::.} _. c;P� Q)159003 -"'('"\/ 

@/"" 151630 
..; 

1 5650 1 __...---- <:'•\ fA\ 

I 2191 \ ' -v  
7002 y;':y :c. \ 

I ©- , ··=� .. -® 
w@J ·- ,�J;J�'- --· � 162932 

. , e � 
" '  y(V \ 

162936 (#6 & #I) 

\ 
\ \ 

\ 
\ 

\ 
\ 

\ "-...194177 ·' ,, 
f;\,<'"4 . 162934 

--255M 
-CD 70.S85 

-CD3128 

--CD159003 \ .- '.';/"'.). 
\ ---4/' --:::>� 

\ �-�;9 \.d/ � ' 162938 (#5 & #3) 
\ 

\ ' \ 
194177 / \6 v· """ 

/\ 
\ 

. 'Q\'> (® �/ / · '"'---- 255M 125015 '-..... "· 

, / ) _____. CD 70885 � ��;� 
151362 

\/ _... @/ �-CD3128 
/ I (Ref. 162930 or 164803 

(:? @"'-" 125011 VQ)159003 
151630 2191 Soo Fie. 15) \ 

\ 110743 0 @)162937 (#o) 
\ 

151152 0162937 (#7 & #2) 
® 16

.

2938 (
.

#�)
.· 
� \ _ � \ p:/ // //"","'\' ®

�2

ZD 
§;Y \ 

98642 
162946 ®-- ' '!). ·, �ij��·-. "'"'· / 162947 

-

··  

.
.. · 

.  
•  

<J 

. 

.

" 

�/ - -. . ,:);)� � 162949 - c . ' ( \' \\ � 7002 - . • � . "-\ \, 

�' 

"" 

87401 m 
�rl iJ 

c:r:i.J) 

\ 
156472 

/ ��< �/ �,- : ®-�-�.-� '\ ��'\.·) \\ 
� '"- . (;) ' � �' ' 

".. ,.J 
62948 � @ 

- ' 
... 
·1 '- ;ilj -·1 

1 
\YT / \ 

� ... � "''' / �� , CD·· (i) �, ··":l 162952 151692 2191 
I I  

' ' 

-\ --� 
162951 . - - - . . .I (� . 'l 11 151346 _-- _ �A� . --�- i'f -C:�----178695 

� @ - @)) ' <L------ ��"'-- �� i§lP' .)© "t1)- - 162950 � 
(j) U;od wi<h ,\" pmiHoo �goo>. / � \ .; 3598 / 

2191 c ' 151630 

CD No longer Required With Redesigned Magnet Coi I 
®Used with, B p.Jsition magnet. 

FIGURE 1 6. CODE S ELECTOR MECHANI SM (MINIATURIZED) 

Page 17 



SECTION 573-120-800 

110743 "" 
�® 

151688/ 

74716 
151689 � 

/173813 

/82547 

74728 � 
74728 

I ,, ., . ' " 

/
80755 I @ @\ ��, � � ; : � � , , 

����
I � 

\?11 , " � 

0 �� � �r iJ ') 'D 
1· ""' 41732 

� \ \ 
""' 41732 

82547 
'11 ""' 

\ 
' ""' 82548 

' 145795 

82548 c "" '""' 
""' 

"47 

117406 

,s 05 

145796 

307860 /82547 /173813 

/74728 
/

82548 A) (()\'\ �I Q)':l ':1 

- rrt& W1l 1J1 :.� 

I�'.' <'-"I 1 

� � ':) 

' 1•!1 •" 

" '"" -" 

• � � , "" ., nl \ 
74728 . 

�@) 0 

110743/ 
� @ • � \ 82547 

82547 611�82930 
111------ ,73814 

4173/ 82097/ 0 
' � 70529 

FIGURE 17 AUXILIARY CONTACT ASSEMBLIES 

Page 18 

,, 

�l 

') 

) 

} ... . 

�) 

�) 



(' 

f 

·. 

( 

( 

( 

( 

( 

159975 

w-151737 
®-3640 

I 

�159976 

: 159978 119649 � 
I 6f" 119648 

� 
/ � 3599 

152893 :t/ 
159977 /� \ � @,._3640 ���·�l-;��: ;/ 159973 3640 I / �/� r:��� -

-
2034 // /\...._� <.!.> / / / I I � 

/ / //

// : �2191 70878 / /�- � ;<;,965 / � //�/ - ) � / (;{! 
151442 / ® / - �  �'\ 4 

/ / 
/ 979 15997 / , / 159 / 

/ 

//;�� <DI51152 ''<D55063 1 \ 2034 �-- <D\93822�-- 1 110743 
/ 

- - - � � �-

� 

� --CD3640 -
159980 

' @., • --CD158760 \ / 

ISS 1, SECTION 573-120-800 

E ar!y Design 

CD193804 

��
CD159976 

� :�-- 119648 

CD 224M 

(Ref • 170216 
See Fig. 2) 

CD3640 // _--;_./ -

- ' ·-··"'·" ··-�IE-·· ::::::::-
� 

� �
----

-

-�
� / 

� �,. ec c e" �, , ..•. . 

" � 
-

- � (i) 3650 
\ $ 

/ / - � -J� 159957 fl) I) � 
/

/ 
/

/ 

Q 

/1 

� ®-CD125215 151721- � 

/ / 

�' 

' 

/ / 

/ � " / 
� '  / 

2191-�· 
/ / "' : � 159956 

8330-® 

��-- } _\·f CD 
7002 

/
/ 

� , 
�,2191 

� 

@ 
� 

o ·o 
® :::.:::.....:.__��===�� , / 3598 N9958 

CD151632 
2191 

"Z' �� @i@{ ..._159959 #- --110743 
�151737 

E arly Design 

CDPart af 193825 Backspace Magnet Assembly 

FIGURE 18. 1 7 8 6 9 7 MODIFICA T I ON 

(For additional parts see Figure 19) 

KIT T O  ADD POWER BACK SPACE MECHA NI SM 

Page 19 



SECTION 573-120-80 0 

( 
I 
I 
I ) 160 672�

-

_-® 

90560 
""M 
if(

///
/ 

_A�� 
59911 

151073 ___... I£V' 
11 07 43 

/,""
/ 

/ 
// 

119651 

(Ref. 1560 28 
See Fig. 2)_: ,. "' 

>� 

219\ / / 
/ 161493 �@;>/ 

��/ 
I 

I 
n' 

I 
,._; 

�� 

\ 
1"- lr'"' 

\�s�- --- :_'"'_ -�__!1 

159913 

(For odditiona I parts see Figure 18) 

FIGURE 1 9. 17 86 97 MODIFICATION KIT TO ADD POWER BACKSPACE MECHANISM 

Page 20 

,,�J, . .. , 

�l 

�) 

) 

,) 

") 

J 



( 

f 

( 

( 
i 
J 

( 

( 

( 

(j) 8330 ""-
/ -1 (j) 2191 ""- /@" : � v (j) 151346� // 

2191 '-
�/ 151722 -r:!J' 

49695 ---@" 
2191 -----@;1 

151722-t:/!f/' 

/ 
/ 

oO 0 oo 
((000 

� 
( 
I �(SJ� I 
I I I 

) (j) I / ) I 
8330 ......__ J t::i',( I / (j) � /� (j) I 

1 2191 .@)! � ---2191 I 
/ ---�� '!!.)!_ (j) / /� -...:::.: 3598 ) 
(j)151632-� 

� 
// 

ISS 1, SECTION 573-120-800 

49695 ""- --
� / ---- 194140 

�
/ Q 0c'![� � 

2191 ""- @)l/ -® � ---- 2191 
/ ---151722 

151630w� L 194136 � ------ - 151630/ -
-cW- fA\ �/278M 

151722-w 
I 

--- / 'C'- 159003 W-151152 -----2�91 _ / 
�-110743 

-- - -, � 
®-125011 ! 

�----
2191-� �-194177 : /194137 ? 

�--- 194138- -194139 
l 

<D Not Part 

� 
-

- -- - - - - - 1 

� : � 
l_- - 151722 -� : �-194177 162949_../' 

- � � 
I /@ :·· 162948.--- � 

~ 
/ 

/ 

®- 125011 <:::::::::::::: 
I 162947 ..---- � 

7002"'-..._., -
@-110743 

2191...____ � --® �-151152 � ®' \ 162946 
151630-� 194135 

I Punch Pin Position llo #1 I 112 I 113 I #4 I lis 116 I 117 [ Armoture Number Used 194139 1941391194139119413811941381194138 1941391194139 

5 Level 

6 Level 

of 194143 8 Level 

FIGURE 2 0. 1 9 4 1 4 3  CODE MAGNET SELE C TOR AS SEMBLY 

Poge 21 



SECTION 573-120-800 

Page 22 

Gear Set 
-----� ·--

Pinion� 
0159287-w

o
\

. 

�-� 
- \ 0 

--- � \, ' -� ----� - -J . 
/ 9 - / ---

"' h f 0156806/ I MotorS a t 

Driven Gear 
- .. ----·· · 

Pinion 

Driven Gear--

WPM 

I 
I 

I 
' 

\\\ 
I 

\� 

� 

1) 
-� 

'-

f-J 41_'22L_ f---144758-92T_�c---_l_4±757 -23T __ 1 00 
178179 159036-42T (5) 178180-lT(N} 2001 

I 

IJ // 
..::"_::...-- / 

f---- <D159037-7T (S) 
, -===---- :3()5124-78T 305125-13T 1001 <DMust order separately, not part of 178179 Gear Set 

@Part of 178179 Gear Set 

N = Nylon 
S =Steel 

FIGURE 2 1. GEAR CHART 

') 

') 

'") 

) 

) 

.. ) 

j 



( 

f 

" 

( 

( 

( 

( 

( 

Part 
N�mber 

190M 
224M 
252M 
255M 
259M 
278M 

1028 
1036 
1256 
2034 
2191 

2438 
2669 
3128 
3438 
3598 

3599 
3639 
3640 
3642 
3650 
5363 
7002 

7603 
8330 

31636 
36318 
41382 
41732 
41733 
42823 
45815 
49695 
55063 
61085 
70314 
70529 
70878 
70885 
71437 
74014 
74536 
74547 
74716 
74722 
74728 
76246 
76806 
80755 
81726 
82097 
82547 
82548 
82930 
83877 
84575 
84705 
84892 
85976 
86079 
86304 
87401 
90361 

Description and 
Page Number 

Coil, Magnet 14 
Coil, Magnet 19 
Coil, Magnet 15 
Coil, Magnet 9, 17 
Coil, Magnet 15 
Coil, Magnet 21 
Screw (4-40 x 1/4 Fil) 14, 15 
Nut (6-40 Hex) 3 
Screw, Set (6-40) II 
Washer, Flat 19 
Washer, Lock 2 to 5, 7, 
9 to 17, 19, 20, 21 
Washer, Flat 14, 15 
Washer, Lock 10 
Washer, Flat 9, 17 
Washer, Flat 16 
Nut (6-40 Hex) 2 to 5, 9, 10, 
12, 17, 19,21 
Nut (4-40 Hex) 2, 6, 12, 14, 19 
Washer, Lock 16 
Washer,Lock 11,12,19 
Washer, Flat 17 
Washer, Flat 19 
Spring, Compression 3 
Washer, Flat 2, 3, 4, 7, 10, 12 
to 17, 19, 21 
Spring 14 
Washer, Flat 4, 5, 12, 14, 19, 
20,21 
Spring 12 
Washer, Flat 12, 14 
Spring 3, 12 
Plate, Clamp 13, 18 
Insulator (.062" Thk) 13 
Washer, Flat II 
Washer, Lock 12, 16 
Washer, Flat 21 
Spring 2, 19, 20 
Washer, Lock 16 
Washer, Flat II 
Stiffener 18 
Spring 19 
Washer, Spring 9, 17 
Washer, Flat 4 
Screw {10-32 x 3/4 Hex) 16 
Screw, Set (6-40) 12 
Collar 12 
Bushing 18 
Washer, Flat 12 
Terminal, Contact 13, 18 
Bushing, Insulating 13 
Spring 14, 15 
Bushing, Insulating T8 
Terminal 13 
Spring, Contact 18 
Insulator (.094" Thk) 18 
Insulator (.062" Thk) 18 
Spring, Contact 18 
Spring 14 
Spring 19 
Spring, Contact 18 
Stiffener 13 
Washer, Flat 15 
Washer, Felt 15 
Spring 20 
Spring 9, 17 
Washer, Felt 4 

Part 
Number 

90560 
90573 
90790 
90791 
91120 
93356 
98642 
98726 

110743 
112091 
112626 
113850 
114876 
117406 
119467 
119647 
119648 
119649 
119650 
119651 
119652 
119653 
119654 
119655 
119656 
121125 
121243 
121244 
122373 
124177 
124334 
125011 

125015 
125181 
125215 
125231 
128357 
131099 
138092 
139752 
142953 
144757 
144758 
144993 
145795 
145796 
150000 
150014 
150027 
150029 
150034 
150040 
150043 
150044 
150241 
150355 
150356 
150830 
150841 
150923 
150991 
151073 

151152 

151222 

NUMERICAL INDEX 

Description and 
Page Number 

Washer, Flat 20 
Spring 10 
Washer, Flat 19 
Washer, Lock 3 
Spring 3 
Washer, Felt 3, 12 
Washer, Lock 17 
Screw (3-48 x 1/4 Fil) 12, 16 
Washer, Lock 2 to 7, 9 to 21 
Post, Spring 14, 15 
Nut (10-32 Hex) l4 
Washer, Flat 14 
Washer, Flat 12 
Spring, Contact 18 
Insulator (.032" Thk) 14 
Ring, Retaining 3 
Ring, Retaining 2, 3, 19, 20 
Ring, Retaining 3, 6, 14, 15, 19 
Ring, Retaining 4, 5, 14 
Ring, Retaining 5, 13, 19, 20 
Ring, Retaining 3, 4, 5, 12, 14 
Ring, Retaining 5 
Ring, Retaining 10 
Ring, Retaining 10 
Ring, Retaining 11 
Washer, Spring 15 
Clamp, Cable (3/16" ID) 15 
Clamp, Cable (1/4" ID) 13 
Screw, Shoulder (6-40) 17 
Washer, Lock 10 
Screw (6-40 x 1-27/32 Hex) 7 
Washer, Flat 2, 6 to 10, 12, 14 
to 17, 20, 21 
Washer, Flat 4, 16, 17 
Screw (2-56 x 3/8 Fil) 14 
Screw (4-40 x 3/16 Hex) 19 
Nut (10-32 Hex) 10 
Ring, Retaining 4 
Terminal 7 
Knob 13 
Screw (4-40 x 11/64 Fil) 12 
Post 16 
Gear (23T) 22 
Gear (92T) 22 
Gear Set (I 00 WPM) 22 
Follower 18 
Contact Assembly, Auxiliary 18 
Drum, Clutch 11 
Disk, Adjusting II 
Lever, Shoe Release 11 
Wick, Felt II 
Disk, Clutch (2 Stop) 11 
Screw (6-40 x 5/8 Fil) 11 
Shoe, Secondary Clutch II 
Shoe, Primary Clutch 11 
Spring II, 12 
Lever, Latch 12 
Lever, Trip 12 
Bushing, Shoulder 11 
Bearing II 
Washer, Felt 4, 5, 12 
Washer, Felt 5 
Screw (4-40 x 5/32 Fil) 2, 4, 
6, 20 
Screw (4-40 x 3/16 Hex) 2, 6, 
7, 9, 14, 17, 19,21 
Washer, Felt 4 

Part 
Number 

151229 
151246 
151329 
151346 
151362 
151416 
151442 

151572 
151606 
151610 
151626 
151629 
151630 

151631 

151632 

151637 

151638 
151639 
151657 
151688 
151689 
151690 
151692 
151693 
151721 
151722 

151724 
151732 
151733 
151736 
151737 

151739 
152441 
152634 
152893 

153267 
153577 
153631 
153799 
153817 
153819 
153839 

154242 
154398 
154457 
154698 
155556 
155724 
155725 
155750 

155751 

155753 

155754 

155779 

ISS 1, SECTION 573-120-800 

Desce-iption and 
Page Number 

Washer, Flat 16 
Washer, Flat I 0 
Switch, Sensitive 14 
Screw (6-40 x 3/8 Fil) 17, 21 
Wick, Felt 10, 17 
Nut (6-40 Hex) 3, 4 
Screw (6-40 x 1/2 Hex) 2, 
10, 19 
Washer, Lock 16 
Screw (10-32 x 1/4 Hex) 12, 16 
Washer, Flat 14, 15 
Terminal 7, 9, 13 to 16 
Nut (6-40 Lug) 4, 5, 12 
Screw (6-40 x 1/4 Hex) 2, 3, 5, 
9 to 12, 14 to 17, 21 
Screw (6-40 x 5/16 Hex) 10, 
12 to 16, 20 
Screw (6-40 x 3/8 Hex) 2, 9 
to 12, 14, 15, 19, 21 
Screw (4-40 x 1/4 Fil) 2, 5, 
6, 8 
Washer, Spring 10 
Washer, Flat I 0 
Screw (6-40 x 1/4 Fil) 12, 16 
Screw (4-40 x 5/8 Fil) 12, 18 
Screw (4-40 x 3/4 Fil) 18 
Scre·N (10-32 x 5/16 Fil) 10 
Screw (6-40 x 3/16 Fil) 17 
Screw (6-40 x 9/16 Fil) 12 
Screw (6-40 x 3/4 Hex) 19 
Screw (6-40 x 3/16 Hex) 2, 9, 
12, 14, 16, 19,21 
Screw (10-32 x 5/8 Hex) 16 
Screw (4-40 x 11/32 Fil) 7 
Screw (4-40 x 9/16 Fil) 13 
Spring 11 
Screw (4-40 x 11/64 Hex) 6, 
11, 14, 15, 19 
Screw, Identification (6-40) 5 
Washer, Flat 12, 16 
Washer, Flat 4 
Screw (4-40 x 1/4 Hex) 2, 3, 4, 
7, 8, 10, 12, 14, 15, 16, 19 
Washer, Felt 2 
Washer, Felt 5 
Network, Spark Suppression 13 
Screw (4-40 x 21/64 Hex) 2 
Screw (4-40 x 3/8 Hex) 10, 20 
Washer, Lock 12, 16 
Screw (6-40 x 5/8 Hex) 4, 5, 
9, 12 
Screw (6-40 x 5/16 Hex) 10 
Bearing, Needle II 
Guide, Tape 3 
Wick, Felt 3 
Link 5 
Strip, Insulating 7 
Plate 7 
Sleeve, Insulating (3/32 ID x 
1/2" Lg) 9, 12 
Sleeve, Insulating (1/8 ID x 
I" Lg) 13, 14 
Sleeve, Insulating (1/8 ID x 
1/2" Lg) 9, 13, 16 
Sleeve, Insulating (1/16 ID x 
1/2" Lg) 16 
Plate, Lid 6 

Page 23 



SEC TION 573-120-800 

Part 
Number 

155781 
155782 
155783 
156008 
156009 
156012 
156013 
156015 
156016 
156017 
156019 
156020 
156024 
156028 
156036 
156040 
156042 
156043 
156044 
156045 
156046 
156047 
156050 
156051 
156052 
156054 
156055 
156058 
156060 
156061 
156062 
156067 
156070 
156077 
156089 
156090 
156093 
156094 
156095 
1561C3 
156104 
156106 
156132 
156134 
156137 
156146 
156153 
156155 
156156 
156162 
156163 
156165 
156169 
156172 
156173 
156184 
156267 
156366 
156403 
156465 
156472 
156474 
156501 
156515 
156536 
156576 
156577 

Page 24 

Description and 
Page Number 

Bracket 6 
Bracket 7 
Plate 7 
Wheel, Feed 3 
Post, Slide 4 
Spring, Punch Block 2 
Screw (4-40 Spl) 4 
Plate, Spring 2 
Link, Front Drag 4 
Shaft, Eccentric 4 
Washer, Felt 3, 5 
Slide 2 
Plate, Rear 2 
Plate, Front 3 
Guide, Tape 3 
Post 3 
Post, Spacing 3 
Bushing 4 
Stud, Die Wheel 3 
Shaft, Feed Wheel 3 
Block, Tape Guide 2 
Spring, Torsion 3 
Stud, Eccentric 3 
Bushing, Eccentric 4 
Shoe, Tape 3 
Lever, Detent 3 
Wheel, Die 3 
Link, Rear 4 
Shaft, Eccentric 4 
Arm, Tape Shoe 3 
Post, Pivot 3 
Guide, Slide Post 4 
Bail, Toggle 4 
Plate w/Post 4 
Slide w/lnsulator 2 
Screw, Adjusting (6-40) 3 
Washer, Felt 4 
Link, Front 4 
Bushing 4 
Strip, Felt 4 
Shaft 2 
Bail 2 
Bearing, Eccentric 11 
Plate, Adjusting 14 
Washer, Flat 11 
Spacer 14 
Collar, Eccentric 11 
Pawl , Feed 11 
Pawl, Check 11 
Washer, Flat 4 
Guide 2 
Washer, Felt 4, 12 
Washer, Felt 4 
Rod 2 
Stud 2 
Bracket, Anchor 16 
Lever, Trip 12 
Shaft, Rocker Bail 1 0 
Disk, Bearing 10 
Washer, Spring 10 
Post, Spring 9, 17 
Bar 12 
Screw (6-40 x 7/32 Fil) 17 
Washer, Felt 5 
Screw (4-40 x 1/8 Fil) 9 
Washer, Felt 10 
Roller, Detent Lever 3 

NUMERICAL INDEX (Continued) 

Part 
Number 

156806 
156884 
156933 
156987 
156988 
156989 
156990 
156994 
156998 
158177 
158182 
158186 
158745 
158753 
158754 
158757 
158758 
158760 
158763 
158935 
158940 
158941 
159003 
159004 
159005 
159006 
159007 
159008 
159010 
159011 
159012 
159014 
159015 
159016 
159017 
159018 
159019 
159020 
159022 
159023 
159025 
159026 
159032 
159033 
159036 
159037 
159038 
159039 
159040 
159041 
159046 
159049 
159050 
159051 
159052 
159053 
159054 
159055 
159057 
159058 
159059 
159060 
159062 
159063 
159064 
159065 
159070 

Post 22 

Description and 
Page Number 

Arm, Rocker 4 
Ratchet (36T) 14 
Screw (6-40 Spl) 10 
Race, Inner 10 
Bearing 10 
Race, Inner 10 
Strip, Felt 10 

Retainer, Roller 10 
Collar 11 
Disk, Clutch Cam 11 
Screw (4-40 x 7/32 Fil) 11 
Clamp, Bearing 10 
Armature, Magnet 14, 15 
Core, Magnet 15 
Hinge, Mounting 14, 15 
Shaft 14, 15 
Post, Spring 14, 15, 19 
Bracket 15 
Frame 14 
Wick, Felt 11 
Bail, Rocker 10 
Core 9, 17, 21 
Spacer, Bearing 12 
Spacer, Bearing 12 
Armature, #5 & #6 9 
Armature, #2 & #3 9 
Armature, #1 & #4 9 
Bracket 9 
Bracket, Spring 12 
Bracket, Rod 9 
Rod, 2-15/16" Lg 9 
Rod, 1-15/32" Lg 9 
Post, Guide 12 
Yoke 9 
Pawl, Blocking 12 
Plate 9 
Guide 9 
Bracket, Magnet 15 
Lever, Trip 12 
Lever w/Shaft 12 
Spring, Contact 13 
Plate 12 
Lever, Reset 12 
Gear (42T) 22 
Pinion (7T) 22 
Guard 9 
Spring, Torsion 6 
Bracket 6 
Post 5 
Plate, Front 5 
Bracket w/Studs 5 
Link 5 
Shaft, Toggle 5 
Plate 6 
Plate, Rear 5 
Bracket, Spring 6 
Bracket w/Studs 6 
Post, Guide 5 
Post 5 
Arm 5 
Slide, Sensing 6 
Guide 6 
Plate, Rear 5 
Plate, Front 5 
Bracket 9 
Slide 6 

Part 
Number 

159074 
159077 
159078 
159079 
159084 
159085 
159089 

159090 
159091 
159093 
159094 
159095 
159097 
159099 
159251 
159256 
159264 
159272 
159287 
159301 
159302 
159303 
159304 
159309 
159341 
159345 
159411 
159427 
159430 
159544 
159560 
159601 
159606 
159608 
159625 
159651 
159652 
159656 
159733 
159901 
159903 
159909 
159911 
159913 
159954 
159955 
159956 
159957 
159958 
159959 
159960 
159961 
159962 
159963 
159965 
159973 
159974 
159975 
159976 
159977 
159978 
159979 
159980 
159987 
160087 

160579 

Shaft 6 

Description and 
Page Number 

Plate, Nut 7 
Block, Contact 7 
Lever 7 
Cable w/Terminals 13 
Cable w/Terminals 9 
Contact Assembly, Magnet 
Release 13 
Guide 9 
Bracket" w/Spring 9 
Plate 5 
Plate 7 
Spring 7 
Screw, Contact (4-40) 7 
Lever 7 
Bracket w/Stud 13 
Bail 13 
Cable w/Terminals 7 
Spring 6 
Retainer, Pinion 22 
Frame 14 
Bail 14 
Bracket 14 
Lever, Switch 14 
Cable Assembly 14 
Bearing, Ball 10 
Block, Spacing 7 
Bearing Assembly 10 
Bracket, Stop 12 
Lever, Slide Trip 12 
Release, Clutch 12 
Spring 2 
Bracket, Spring 6 
Pawl, Check 14 
Plate 14 
Bracket, Bail Guide 10 
Plate, Nut 12 
Plate w/Bushing 12 
Block Assembly, Punch 2 
U pstop, Armature 14 
Plate w/Post 20 
Bellcrank 20 
Pawl, Feed 20 
Plate 20 
Screw, Eccentric (6-40) 20 
Link, Adjusting 19 
Link, Drive 19 
Post 19 
Link 19 
Latch 19 
Extension 1? 
Eccentric 19 
Arm, Eccentric 19 
Ring, Retaining 19 
Hub 19 
Arm, Adjusting 19 
Bracket w/Bush ing 19 
Eccentric 19 
Bail, Armature 19 
Armature 19 
Hinge 19 
Shaft 19 
Arm, Non-Repeat 19 
Post, Spring 19 
Bracket, Guide 20 
Post, Spring 12 
Cam 11 

,,, 

'') 

') 

) 

<) 

,) 

,) 



( 

{ 

, 

( 

r 

( 

( 

( 

Part 
Number 

160581 
160582 
160672 
160674 
160679 
160842 
160948 
160949 
161107 
161108 
161109 
161139 
161238 

161239 
161493 
161495 
161496 
161497 
161499 
161502 
161526 
161652 
162248 
162573 
162850 
162903 
162912 
162920 
162921 
162922 
162926 
162928 
162929 
162930 
162932 
162933 
162934 
162936 
162937 
162938 
162942 
162944 
162946 
162947 
162948 
162949 
162950 
162951 
162952 
162960 
162961 
162962 
162964 
162967 
162988 

Description and 
Page Number 

Lever, Upper Reset 12 
Washer, Felt 11 
Stud 20 
Nut, Shoulder (6-40) 20 
Spring 12 
Washer, Spring 11 
Screw (2-56 Spl) 3 
Spring 11 
Stud 3 
Stud 4 
Post, Guide 4 
Nut (6-40 Hex) 3 
Connector, Receptacle {36 Pt) 
12, 16 
Connector, Plug (36 Pt) 16 
Post, Supporting 20 
Plate 8 
Bracket, Spring 8 
Block, Lid 8 
Plate 8 
Slide, Ser.sing 8 
Connector, Receptacle (14 Pt) 16 
Plate, Front 8 
Hub 10 
Retainer 11 
Handle 15 
Bracket, Connector 16 
Guard, Rear 16 
Chute, Chad 16 
Con to ct Ass em bl y 13 
Bracket w/Stud 13 
Plate w/Bushing 12 
Bracket, Magnet 15 
Bail, Armature 15 
Frame 16 
Bracket, Magnet Coil 17 
Bracket, Magnet Coil 17 
Bracket, Magnet Coil 17 
Armature, #1 & #6 17 
Armature, #o, #2 & #7 17 
Armature, #3, #4 & #5 17 
Shaft w/Bearing 11 
Lever, Trip 12 
Rod, 1-7/32" Lg 17,21 
Rod, 1-13/32" Lg 17,21 
Rod, 3-15/64" Lg 17,21 
Rod, 3-29/64" Lg 17, 21 
Guide 17 
Guide 17 
Plate, Magnet 17 
Pawl, Blocking 12 
Spacer, Bearing 12 
Extension, Blocking Pawl 12 
Spacer, .160" Thk 12 
Cam 11 
Bail 10 

NUMERICAL INDEX (Continued) 

Part 
Number 

162992 
162993 
162994 
163291 
164259 
164260 
164261 
164279 
164300 
164303 
164307 
164309 
164511 
164513 
164515 
164803 
164804 
164805 
164806 
164819 
164820 
164821 
164851 
170193 
170199 
170210 
170211 
170215 
170216 
170217 
170218 
170219 
170225 
170241 
170242 
170244 
170245 
170246 
170247 
170779 
170788 
171259 
172621 
172983 
172984 
172993 
173203 
173205 
173339 
173340 
173806 
173807 
173813 
173814 
176647 
178179 

Description and 
Page Number 

Block Assembly, Punch 2 
Block Assembly, Punch 2 
Block Assembly, Punch 2 
Modification Kit 3 
Chute, Tape (1" Tape) 3 
Chute, Tape (7/8" Tape) 3 
Chute, Tape (11/16" Tape) 3 
Chute, Chad 16 
Spacer, .1 00" Thk 2, 12 
Cable w/Terminals 16 
Spring, Punch Block 2 
Post, Guide 4 
Lever w/Hub 3 
Pawl, Feed 4 
Spring, Torsion 3 
Frame 16 
Shaft w/Bearing 11 
Lever w/Shaft 12 
Bracket, Receptacle 16 
Block Assembly, Punch 2 
Bracket, Receptacle 12 
Cable Assembly 12 
Wheel, Feed 3 
Guard, Back Space 20 
Bracket, Anchor 16 
Block Assembly, Punch 2 
Arm, Rocker 4 
Spring, Punch Block 2 
Plate, Front 3 
Post 3 
Shaft, Feed Wheel 3 
Stud, Die Wheel 3 
Block, Tape Guide 2 
Screw, Adjusting (6-40) 3 
Slide, Feed Hole Punch 2 
Wheel, Die 3 
Wheel, Feed 3 
Slide w/lnsulator 2 
Guide 2 
Wheel, Feed 3 
Wheel, Die 3 
Spring 12 
Frame, Magnet Support 17 
Bracket, Spring 4 
Bracket, Spring 2 
Spring 2 
Sleeve, Bearing 11 
Shaft w/Bearings 11 
Modification Kit 11 
Collar 11 
Sleeve, Bearing 11 
Screw, Set (6-40) 11 
Bracket 18 
Follower 18 
Latch w/Hub 19 
Gear Set 22 

Part 
Number 

178180 
1 78694 
178695 
178697 
178711** 
179573 
179808 
179945 
179947 
179948 
179952 
192661 
192662 
192663 
193564 
193784 
193790 
193791 
193804 
193821 
193822 
193824 
193825 

193854 
194131 
194135 

194136 

194137 
194138 
194139 
194140 
194141 
194142 
194143 

194146 
194147 
194157 
194158 
194161 
194162 
194177 
194992 
194993 
195377 

199506 
304874 
305121 
305124 
305125 
307093 
307095 

ISS 1, SECTION 573-120-800 

Description and 
Page Number 

Pinion (7T) 22 
Plate, Handle Mounting 15 
Foot 17 
Modification Kit 19, 20 
Chute, Chad 16 
Nut (6-40 Hex) 4 
Spring, Contact 13 
Modification Kit 2 
Spring, Chad Box 2 
Stud, Mounting (2-56) 2 
Box, Chad 2 
Post 10 
Link w/Stud 10 
Link w/Stud 10 
Spring, Contact 18 
Screw, Contact 7 
Lever w/Contact 7 
Lever w/Contact 7 
Armature 19 
Bracket w/Post 19 
Clamp 19 
Latch w/Hub 19 
Magnet Assembly, 
Backspace 19 
Cable Assembly 16 
Bracket, Spring 12 
Casting, Upper Magnet 
Mounting 21 
Casting, Lower Magnet 
Mounting 21 
Plate, Armature Mounting 21 
Armature 21 
Armature 21 
Guide 21 
Guide 21 
Plate, Magnet Mounting 21 
Selector Assembly, Code 
Magnet 21 
Spacer, Bearing 10 
Plate, Selector Locating 10 
Post, Spring 21 
Plate 10 
Cable Assembly 16 
Bail, Reset 4 
Bracket w/Spring 17, 21 
Modification Kit 2, 3 
Guide, Tape 2 
Network, Spark 
Suppress ion 15 
Gasket 2 
Chute, Chad 16 
Shaft w/Bearing 11 
Gear (78T) 22 
Pinion (13T) 22 
Guard, Gear 16 
Hub 10 

Page 25 
25 Pages 




